CoSRE e @

o 'f////_\Q\\§ Testing Laboratory
ol W B0y
FCC ID: 2ALIE-GWS1XX Page: 1/28
Report No.: T180807D10-RP2 Rev.. 01

RADIO TEST REPORT

FCC 47 CFR PART 15 SUBPART C

Test Standard FCC Part 15.249
Product name loT Gateway
Brand Name $ |
Model No. S1

Test Result Pass

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this
report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.( Wugu Laboratory)

Approved by: Tested by:

. %7

Sam Chuang Jerry Chuang
Manager Engineer

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESARY - WRESEREHNEZERAE » FREESERTIOR - AREREEATHEF » FaHoHEM -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic
format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if
any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This
document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful
and offenders may be prosecuted to the fullest extent of the law.

mpliance Certification Service No.11, Wugong 6th Rd., Wugu Dist., New Taipei City 24891, Taiwan / #7# % 7 %% 7 1 = k& 11 55
R AR AT A TR 3] t:(886-2) 2299-9720 f:(886-2) 2298-1882 www.sgs.tw www.ccsrf.com
‘ Member of the SGS Group (SGS SA)



SR

Page: 2/28
Report No.: T180807D10-RP2 Rev.. 01
Revision History
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1. Revised table of contest 4.3 title.
2. Revised antenna brand.
01 November 26, 2018 | | 3 Removed "Band edge” from test | 3 bo b1g | Aliison Chen
condition, radiated emission
measurement above 1G in chapter
3.2
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1. GENERAL INFORMATION
1.1EUT INFORMATION

CONNECTION TECHNOLOGY SYSTEMS INC.

Applicant 18F-6, No.79, Sec.1, Xintai 5th Rd., Xizhi Dist., New Taipei City 221,
TAIWAN, R.O.C.

Equipment loT Gateway

Trade Name i p

Model No. S1

Model Discrepancy | N/A

Received Date

August 7, 2018

Date of Test

September 10 ~ 17, 2018

Power Operation

Power from AC adapter.
I/P: 100-240Vac, 50/60Hz, 0.3A
O/P: 5Vdc, 2000mA

RF Field Strength

908.4 MHz: 90.97 dBuV/m @peak
916 MHz: 92.70 dBuV/m @peak
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1.2EUT CHANNEL |

NFORMATION
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Frequency Range

908.4MHz ~ 916MHz

Modulation Type

FSK for 908.4MHz
GFSK for 916 MHz

Number of channel

1 Channel

Remark:

Refer as ANSI 63.10:2013 clause 5.6.1 Table 4 for test channels

Number of frequencies to be tested

Frequency rangein Number of Location in frequency
which device operates frequencies range of operation
X 1 MHz or less 1 Middle
|:| 1 MHz to 10 MHz 2 1 near top and 1 near bottom
|:| More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom

1.3ANTENNA INFORMATION

X PIFA

Antenna Type L] PCB

[ ] Dipole
[ ] Monopole

Brand: Aristotle Enterprises Inc.

Antenna Gain Model No.: RFA-S9-AP635-70-50

Gain: 0.36dBi

Antenna

Connector IPEX
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1.4AMEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY
IAC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 1.4003
RF output power, conducted +/- 1.1372
Power density, conducted +/- 1.4003
3M Semi Anechoic Chamber / 30M~200M +/- 4.0138
3M Semi Anechoic Chamber / 200M~1000M +/- 3.9483
3M Semi Anechoic Chamber / 1G~8G +/- 2.5975
3M Semi Anechoic Chamber / 8G~18G +/- 2.6112
3M Semi Anechoic Chamber / 18G~26G +/- 2.7389
3M Semi Anechoic Chamber / 26G~40G +/- 2.9683

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report.

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -



SGS s

T180807D10-RP2

Report No.:

-

1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at
No.11, Wugong 6th Rd., Wugu Dist., New Taipei City 24891, Taiwan. (R.O.C.)

Page:
Rev.:

7128
01

Test site Test Engineer Remark
AC Conduction Room Dally Hong -
Radiation Jerry Chuang -
RF Conducted Jerry Chuang -

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and

CISPR Publication 22.

1.6

INSTRUMENT CALIBRATION

RF Conducted Test Site

Name of Equipment | Manufacturer Model Serial Number| Calibration Date | Calibration Due
Coaxial Cable Woken WC12 CcCoo1 06/29/2018 06/28/2019
Power Meter Anritsu ML2495A 1149001 02/06/2018 02/05/2019
Power Seneor Anritsu MA2491A 030982 02/07/2018 02/06/2019

Signal Analyzer R&S FSV 40 101073 10/02/2017 10/01/2018
Wugu 966 Chamber A
Name of Equipment | Manufacturer Model Serial Number |Calibration Date |Calibration Due
Bilog Antenna S_unol JB3 A030105 07/13/2018 07/12/2019
Sciences
HUBER SUCOFLEX
Cable SUHNER 104PEA 25157 06/29/2018 06/28/2019
HUBER SUCOFLEX
Cable SUHNER 104PEA 20995 06/29/2018 06/28/2019

PigtalThermo-Hygr | ywisewinp 1206 D07 02/08/2018 | 02/07/2019

double Ridged Guide ETC MCTD 1209 | DRH13M02003 | 08/20/2018 | 08/19/2019
Horn Antenna

Loop Ant COM-POWER AL-130 121051 03/21/2018 03/20/2019
Pre-Amplifier EMEC EM330 060609 06/29/2018 06/28/2019
Pre-Amplifier HP 8449B 3008A00965 06/29/2018 06/28/2019

PSA Series Spectrum | ot E4446A | MY46180323 | 05/31/2018 05/30/2019

Analyzer

Antenna Tower CCs CC-A-1F N/A N.C.R N.C.R
Controller CCs CC-C-1F N/A N.C.R N.C.R
Turn Table CCs CC-T-1F N/A N.C.R N.C.R

Conducted Emission Room # B

Name of Equipment | Manufacturer Model |Serial Number| Calibration Date | Calibration Due
CABLE EMCI CFD300-NL CERF 06/29/2018 06/28/2019
EMI Test Receiver R&S ESCI 100064 07/24/2018 07/23/2019
LISN SCHWARZBECK |NSLK 8127 | 8127-541 02/09/2018 02/08/2019
LISN SCHAFFNER NNB41 03/10013 02/06/2018 02/05/2019

Remark: Each piece of equipment is scheduled for calibration once a year.
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1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT
EUT Accessories Equipment
No. Equipment Brand Model Series No. FCC ID
N/A
Support Equipment
No. Equipment Brand Model Series No. FCC ID
1 NB(B) Toshiba | PORTEGE R30-A N/A PD97260H

1.8 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 15.249, FCC Part 15.215, FCC Part 15.209, FCC Part

15.205.
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2. TEST SUMMERY

FCC St"’?”dard Rep_ort Test Item Result
Section Section

15.203 1.3 Antenna Requirement Pass

15.207(a) 4.1 AC Conducted Emission Pass

15.215(c) 4.2 20 dB Bandwidth Pass

15.249(a) 4.3 Field strength of the fundamental signal | Pass

15.249(a) /15.209 4.3 Radiation Spurious Emission Pass
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF OPERATING CONDITION

Operation mode Z-wave

Test Channel Frequencies 908.4MHz ~ 916 MHz

3.2THE WORST MODE OF MEASUREMENT

AC Power Line Conducted Emission

Test Condition AC Power line conducted emission for line and neutral

Power supply Mode [Mode 1:EUT power by adapter

Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Radiated Emission Measurement Above 1G

Test Condition Emission for Unwanted and Fundamental

Power supply Mode [Mode 1:EUT power by adapter

Worst Mode Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Placed in fixed position.

Placed in fixed position at X-Plane (E2-Plane)
Placed in fixed position at Y-Plane (E1-Plane)
Placed in fixed position at Z-Plane (H-Plane)

Worst Position

XXX

Worst Polarity Horizontal [ ] Vertical

Radiated Emission Measurement Below 1G

Test Condition Radiated Emission Below 1G

Power supply Mode [Mode 1:EUT power by adapter

Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, Horizontal and Vertical for
radiated measurement. The worst case(X-Plane and Horizontal) were recorded in this
report

3. AC power line conducted emission and for below 1G radiation emission were
performed the EUT transmit at the highest output power channel as worse case.
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3.3EUT DUTY CYCLE
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Duty Cycle
Configuration TX ON (ms) TX ALL (ms) Duty Cycle (%)
908.4 MHz 3.5000 58.5000 5.98%
916 MHz 3.6000 58.5000 6.15%
908.4 MHz
% Agilent 20:04:45 Sep 15, 2018 R T 916 M HZ
a Mkr2 G585 ms - Agilent 13:58:16 Sep 15, 2018 R T
Ref 100 dBpY #Atten @ dB 6.10 dB a Mkrz 585 ms
#Peak Ref 96.99 dBpl! #Atten B dB -B.59 dB
Log #Peak =
18 Log
dB/ — n 18
Offst dB/
6
dB
# - YORI T ) Ingteach Jolspnet 4 | L) +
LgAv v
LgAw
Hl 52
Center 903400 MHz Span @ Hz Wl 52
es BH 1 MHz WBH 1 MHz Sweep 106 ms (1601 pts) Center 916.860 MHz Span @ Hz
Mair-;er Tzige TType Kzf;xias aaﬁgghégdi Res BH 1 MHz VEH 1 MHz Sweep 100 ms (16001 pts)
LD Tine 35 e "Tan ds Warker  Trace  Type Hnis e
2R 1y Tine 29.8 ms 38.83 dBpU 1 i1 Tina 15 me 80 dE
28 i Tina 58.5 ms 6.16 dB 2R L Time 7 ms 27.31 dBU
20 1> Tine 58.5 ms -B.59 dB
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4. TEST RESULT
4.1 AC POWER LINE CONDUCTED EMISSION
4.1.1 Test Limit
According to §15.207(a),
Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
5to 30 60 50

* Decreases with the logarithm of the frequency.

4.1.2 Test Procedure
Test method Refer as ANSI 63.10:2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.

4.1.3 Test Setup

Vertical reference ground plane

7 EMI receiver
\ ]
—IV 80cm
S
¥

4.1.4 Test Result
PASS

LISN Horizontal reference ground

plane
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I ) B
LLESNR=
Page: 13/28
Report No.: T180807D10-RP2 Rev.. 01
Test Data
Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Line Test Date September 17, 2018
Test Engineer Dally Hong
0.0 dBuvY
Limit1: _
Limit2: —_
\ |
g I
3
30
-20
0.150 056 [MHz) L] 30.000
Quasi Avera . Quasi Quasi Quasi
ge | Correctio Average Average Average
Fr?&l:_'ezr;cy repssikng reading | n factor rzzill(t result Fi?rﬁll(t limit mPaerZIi(n margin |Remark
(dBuv) d uv) (dB) (dBuv) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.2220 31.92 22.29 0.11 32.03 22.40 62.74 52.74 -30.71 -30.34 Pass
0.3260 43.12 33.44 0.12 43.24 33.56 59.55 49.55 -16.31 -15.99 Pass
0.3540 40.47 32.90 0.12 40.59 33.02 58.87 48.87 -18.28 -15.85 Pass
0.4380 40.76 29.05 0.12 40.88 29.17 57.10 47.10 -16.22 -17.93 Pass
0.4580 38.94 25.94 0.12 39.06 26.06 56.73 46.73 -17.67 -20.67 Pass
0.9260 25.40 13.31 0.13 25.53 13.44 56.00 46.00 -30.47 -32.56 Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A& A E AN S B HF0] - Aoy iEs -




I | N e |
LLSIR=
Page: 14/28
Report No.: T180807D10-RP2 Rev.. 01
Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Neutral Test Date September 17, 2018
Test Engineer Dally Hong
§0.0 dBuY
Limit1: _
Limit2: —_
\ |
1\ |
|
23 ; }
L 1|
30 |
-20
0.150 05 [MHz) 5 30.000
Quasi . Quasi Quasi Quasi
Average | Correctio Average Average Average
RIELLEEY Pea_k reading | n factor el result P_eal_< limit Peal_< margin |Remark
(MHz) reading (dBuVv) (dB) result (dBuVv) limit (dBuVv) margin (dB)
dBuV) (dBuV) (dBuV) (dB)
0.2220 38.37 31.09 0.13 38.50 31.22 62.74 52.74 -24.24 -21.52 Pass
0.3060 36.52 28.48 0.13 36.65 28.61 60.08 50.08 -23.43 -21.47 Pass
0.3300 38.28 29.29 0.13 38.41 29.42 59.45 49.45 -21.04 -20.03 Pass
0.3700 38.31 28.37 0.13 38.44 28.50 58.50 48.50 -20.06 -20.00 Pass
0.4300 41.02 36.04 0.13 41.15 36.17 57.25 47.25 -16.10 -11.08 Pass
0.4660 38.00 29.61 0.13 38.13 29.74 56.58 46.58 -18.45 -16.84 Pass
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4.2 20dB BANDWIDTH
LIMIT

None; for reporting purposes only.
Test Configuration

Spectrum

EUT Analyzer

A 4

TEST PROCEDURE
1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the spectrum analyzer.

3. Set the spectrum analyzer as RBW=100kHz, VBW = 300kHz, Span = 1MHz, Sweep
= auto.

4. Mark the peak frequency and 20dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

TEST RESULTS

No non-compliance noted

Test Data
Frequency 20dB Bandwidth
(MHz) (kHz)
908.4 332.9
916 324.2
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Ref Level -10.00 d8m
Al o de

- RBW 100 kEHz
& BWT 500 ms & VBW 300 kHz

Mode Auto Sweep

@ 1Pk Wigws

Da[1]

-20 dBm

m1[1]

0.3 dB|
332.90 kHz
=39.28 dBm

908. 37680 MHz

-30 dim

01 -39.230 dam

D2 -39.280 dBm

20 dBm

-100 derm

CF 308.4 MH=z

G601 pts

Span 1.0 MH=z

Markear
Type | Ref | Trc

H-value

Y-value

Function

Function Result

ZE| | 1
Mz 1

Q0E8.2768 MHz |

202, 2423 MHz

-39.28 dBm
-59.22 dBm

03 2 1

b

Daw: 10 3EF 2018 17A857

916 MHz

Spectrum

32,9 kHz

0. 34 dB

4

=)

Ref Level -10.00 d8m
ALL

& RBW 100 kHz

0 dBE & SWT 500 ms & YBW 300 kHz

Mode Auto Sweep

@ 1Pk Wigwr

b

Dawe: 10 3EF 2018 17:AE55

4

FETEN] -0.15 dB
d 324.20 kHz
—20 clBrry M1[1] -38.31 dBm
Q1596820 MH=
-320 dirm
M1
01 -38,310 dam; ¥
r.':_-/ w3
Dz -58.210 dem . \
| 1
Fz
F1
|
CF 916.0 MH=z G601 pts Span 1.0 MH=z
Marker
Type | Ref | Trc H-value | Y-value | Function Function Result
EEN| | 1 01E.2682 MHz -35.31 dBm
M2 i 915.8408 MHz -5T7.E1 dBm
O3 P2 1 324.2 kHz -0.15 dB
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4.3 RADIATION FUNDAMENTAL AND SPURIOUS EMISSION

4.3.1 Test Limit

According to 815.249(a), the field strength of emissions from intentional radiators operated
within these frequency bands shall comply with the follow:

Fundamental Field strength of fundamental Field strength of harmonics

frequency (millivelts/meter) (microvolts/meter)

902-928 MHz 50 500
2400-2453.5 MHz 50 500
5725-5875 MHz 50 500
24.0-24.25 GHz 250 2500

According to 815.249(d), Emission Radiated outside of specified frequency bands, except
for harmonics, shall be attenuated by at 50dB below the level of the fundamental or to the
general radiated emission limits in section §15.209.

According to 815.249(e), for frequencies above 1000 MHz, the above field strength limits

are based on average limits. The peak field strength of any emission shall not exceed the
maximum permitted average limits specified above by more than 20 dB under any condition

of modulation.

Below 30 MHz
Frequency | Hield Srength el Mo
(microamperes/m) (metres)
9-490 kHz 2,400/F (F in kHz) 2,400/F (F in kHz) 300
490-1,705 kHz 24,000/F (F in kHz) 24,000/F (F in kHz) 30
1.705-30 MHz 30 N/A 30

Above 30 MHz

Field Strength
Frequency microvolts/m at 3 metres (watts, e.i.r.p.)
(MHz) : .
Transmitters Receivers
30-88 100 (3 nW) 100 (3 nW)
88-216 150 (6.8 nW) 150 (6.8 nW)
216-960 200 (12 nW) 200 (12 nW)
Above 960 500 (75 nW) 500 (75 nW)
Remark:

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site. Therefore sufficient tests were made to demonstrate that
the alternative site produces results that correlate with the ones of tests made in an open field based on

KDB 414788.
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1. The EUT is placed on a turntable, Above 1 GHz is 1.5m and below 1 GHz is 0.8m
above ground plane. The EUT Configured un accordance with ANSI C63.10, and the
EUT set in a continuous mode.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level. And EUT is set 3m away from the receiving antenna, which is scanned
from 1m to 4m above the ground plane to find out the highest emissions. Measurement

are made polarized in both the vertical and the horizontal positions with antenna.

3. Span shall wide enough to full capture the emission measured. The SA from

9K-10GHz set channel with the EUT transmit.
Note: No emission found between lowest internal used/generated frequency to

30MHz(9KHz~

30MHz)

4. The SA setting following :

(1) Below 1G : RBW = 100kHz, VBW = 3 RBW, Sweep = Auto, Detector = Peak, Trace

= Max hold.
(2) Above 1G :

(2.1) For Peak measurement : RBW = 1MHz, VBW = 3 RBW, Sweep = Auto,
Detector = Peak, Trace = Max hold.

(2.2) For Average measurement : RBW = 1MHz, VBW
‘If Duty Cycle = 98%, VBW=10Hz.
‘If Duty Cycle < 98%, VBW=1/T.

Configuration Duty Cycle (%) T(ms) 1T (Hz) VBW setting
908.4 MHz 5% 3.5000 0.286 300Hz
916 MHz 6% 3.6000 0.278 300Hz
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4.3.3 Test Setup
9kHz ~ 30MHZz
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3m
Loop antenna
EUT ‘////’___
\1 Spectrum /
FAA' . Receiver
( J \
Tumntable | oo 1m -
mEE
—~o OoD
[ ] | ]
Reference ground plane J
30MHz ~ 1GHz
] Antenna
§ S tower
am < Bi-log
EUT v // antenna
_\\ 4m ‘////
Spectrum
A —— Egggfgfgggaxﬂ\ analyzer
| 3 \ | | \
v
Turntable 0.8m 1m —
A | ]38
i l ] l ]

Reference ground plane J/
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Above 1 GHz
Antenna
e tower
......... > 3m <V j arl:ce)::]a
EUT
N 4m /
— Spectrum
A . analyzer
Turntable | 1.5m 1V
\ i m | -
A _ Pre-amp -\Q%S
AAA [ ] [ ]
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Radiation Fundamental
908.4 MHz
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 908.4050 86.14 4.83 90.97 93.97 -3.00 peak
100.0 dBu¥/m
Limit1: —_—
T Hhargin:
f
60
20.0
905.000 906.50 908.00 909.50 911.00 91250 914.00 91550 917.00 92000 MHz
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916 MHz
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 915.9950 87.84 4.86 92.70 93.97 -1.27 peak
100.0 dBu¥/m

Limit1: —_—

Margine
60
20.0
905.000 906.50 908.00 909.50 911.00 250 914.00 915.50 917.00 920.00 MHz
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Below 1G Test Data
Test Mode: 916MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item 30MHz-1GHz Test Date September 17, 2018
Polarize Vertical Test Engineer Jerry Chuang
Detector Peak and Quasi-Peak
800 dBu¥/m
Limit1: —_—
Margin: —_—
12 4
| 3
30
20
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 168.7100 48.51 -9.95 38.56 43.52 -4.96 QP
2 191.9900 48.03 -9.44 38.59 43.52 -4.93 QP
3 216.2400 52.57 -10.40 42.17 46.02 -3.85 QP
4 240.4900 48.54 -9.64 38.90 46.02 -7.12 peak
5 360.7700 38.60 -5.75 32.85 46.02 -13.17 peak
6 432.5500 37.97 -3.69 34.28 46.02 -11.74 peak

Note: We selected a channel to performed test, the results can be meet other channel.
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Test Mode: 916MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item 30MHz-1GHz Test Date September 17, 2018
Polarize Horizontal Test Engineer Jerry Chuang
Detector Peak and Quasi-Peak
80.0 dBu¥/m
Limit1: —
Margin: —_—
A
B :
1
]
30
20
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 168.7100 46.40 -9.95 36.45 43.52 -7.07 QP
2 191.9900 50.42 -9.44 40.98 43.52 -2.54 QP
3 216.2400 52.57 -10.40 42.17 46.02 -3.85 QP
4 240.4900 53.79 -9.64 44.15 46.02 -1.87 QP
5 337.4900 48.86 -6.70 42.16 46.02 -3.86 peak
6 659.5300 37.94 0.60 38.54 46.02 -7.48 peak

Note: We selected a channel to performed test, the results can be meet other channel.
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Test Mode: 908.4 MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item Harmonic Test Date September 17, 2018
Polarize Vertical Test Engineer Jerry Chuang
Detector Peak and Average
1100 dBu¥/m
Limit1: —_—
Limit2: —_—
70
1
300
1000.000 1900.00 2800.00 3700.00 4600.00 5500.00 6400.00 7300.00 8200.00 10000.00 MHz
No. Frequency | Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2746.500 | 53.95 -1.93 52.02 74.00 -21.98 peak

Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest
fundamental frequency.

2. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: 908.4MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item Harmonic Test Date September 17, 2018
Polarize Horizontal Test Engineer Jerry Chuang
Detector Peak and Average
1100 dBu¥/m
Limit1: —_—
Limit2: —_
70
30.0
1000.000 1300.00 2800.00 3700.00 4600.00 5500.00 6400.00 7300.00 8200.00 10000.00 MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2725.000 | 53.41 -1.98 51.43 74.00 -22.57 peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest

fundamental frequency.
2. For above 1GHz, the EUT peak value was under average limit, therefore the

Average value compliance with the average limit
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Test Mode: 916MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item Harmonic Test Date September 17, 2018
Polarize Vertical Test Engineer Jerry Chuang
Detector Peak and Average
110.0 dBu¥/m
Limit1: _
Limit2: —_
70
1
30.0
1000.000 1300.00 2800.00 3700.00 4600.00 5500.00 6400.00 7300.00 8200.00 10000.00 MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz2) (dBuVv) | Factor(dB/m) | (dBuv/m) | (dBuV/m) | (dB)
1 2389.500 | 55.94 -3.13 52.81 74.00 -21.19 peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest
fundamental frequency.

2. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: 916MHz Temp/Hum 22.3(°C)/ 41%RH
Test Item Harmonic Test Date September 17, 2018
Polarize Horizontal Test Engineer Jerry Chuang
Detector Peak and Average
1100 dBu¥/m
Limit1: —_—
Limit2: —_
70
30.0
1000.000 1300.00 2800.00 3700.00 4600.00 5500.00 6400.00 7300.00 8200.00 10000.00 MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2746.500 | 53.89 -1.93 51.96 74.00 -22.04 peak
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest
fundamental frequency.

2. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit

- End of Test Report -
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APPENDIX-A TEST PHOTO
Radiated Emission Set up Photos
Below 1G

Above 1G
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Conducted Emission Setup Photos
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Powerline Conducted Emission tup Phot
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